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Technical Data Sheet of SANDSTONE

MATERIALS

Cement portland NO 1 standard 2009/1914

Sand silica ASTM C 144 or C 33 & Silica sand

 grit    Volcanic basalt stones

color  Metal oxide colors German industry

TEST REPORT TEST METHOD: ASTM C 2018’ 1195 AL HOTY .STANGER 

Density Average 2535 kg/m3

Water Absorption @24Hours TEST METHOD : ASTM C 97/C97 M-18 Average %5.2 depending on texture

Compressive Strength Average 90  (MPa)

Flexural Strength WET CONDITION /Tested in accordance with ASTM C 1195 Average 5.8 (MPa)

Modulus of Rupture Average 4.6 (MPa)

  To learn more about Dahdouh Arch Stone
 www.dahdouh.me
  P.O. Box 21992 Riyadh 11485 Saudi Arabia
 Tel: 00966118100030
 Mail: info@dahdouh.me

format : 900x600x30 mm    600x300x30 mm

900x300x30 mm  600x450x30 mm              
color  : Cream - Beige - Yellowish - Golden 

DAHDOUH Arch Stone collection of manufactured 
stone veneers is engineered to meet or exceed 

for all major code approvals. Manufacturers who o er 
“just like” or a so-called “equivalent” to DAHDOUH 
ARCH STONE® manufactured stone veneer 
products should be asked to document claims of test 
results and research reports. 
Complete copies of these dahdouh arch stone® 
 manufactured stone veneer building code evaluation 
reports, research 
reports, approvals and listings are available upon 
request: 
•  test method : SASO 1247 (GS 1048) 
• Test report : ON Absorption & density & Modulus of Rupture 

& Compressive Strength & Water Absorption @24 hours
• AL HOTY _ STANGER

Note: Local building codes may vary; always check with your local building code authority prior to installation. 
Results of tests conducted by an independent testing age
 collection of

TEST METHOD : ASTM C 97/C97 M-17

TEST METHOD : ASTM C 170/ C170 M-17

TEST METHOD : ASTM C 99 / C 99 M-18
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www.dahdouh.me


